@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29XRDR0O01C REV D

INSTALLATION OF R-290 REAR MOUNTING KIT
2019 - PRESENT RAM 3500 4x2/4x4
CREW CAB 149’ WB SHORT BED

INSTALLATION SAFETY PRECAUTIONS

If any installation problems are encountered, please call G&B Specialties for

technical assistance before continuing with the installation process.

AN

CAUTION
WARNING

Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.

Read and understand this manual completely before attempting installation of
the equipment.

Installation instructions provided below only address the RAFNA railgear
equipment. Applicable railway company procedures and policies must be ad-
hered to.

Before performing any work under the vehicle or railgear, ensure the engine is
turned off and the parking brake is set.

Do not start the vehicle with the power steering hoses disconnected. Recon-
nect all hoses and secure the power steering cooler if the vehicle is started.

Ensure all removed components are given to the vehicle owner after the instal-
lation of the railgear. These components must be re-installed if the railgear is
removed from the vehicle.

Always disconnect the vehicle’s battery when welding on the vehicle or railgear
to protect the vehicle’s electrical system.

Railway Company rules governing rail travel must be observed at all times.
Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross Ax-

le Weight Rating Front or Rear (GAWR), or the wheel or tire load ratings are
exceeded.

G&B Specialties Inc. 535 West 3 Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-1-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29XRDR0O01C REV D

[lNSTALLATION OF REAR MOUNTING KIT ]

The following procedure details the installation of the rear mounting kit. The hardware re-
quired for this installation is listed in Table 1.

Table 1 Rear Mounting Kit Installation Parts

Part Number Description Qty
R-31256DB Rear Mounting Bracket, Drivers Side (149” WB) 1
R-31256PB Rear Mounting Bracket, Passengers Side (149” WB) 1

R-31260L Inner Support Bracket, Front LHS 1
R-31260R Inner Support Bracket, Front RHS 1
R-31280D Inner Support Bracket, Rear LHS 1
R-31280P Inner Support Bracket, Rear RHS 1
R-2960 Railgear Mounting Shim - ¥2” Thick 4
R-2960A Railgear Mounting Shim - 1” Thick 2
R-2631 Railgear Mounting Shim - 2” Thick 2
1/2” UNC Gr. 8 Bolt x 1.75” Long 6

1/2” UNC Gr. 8 Bolt x 4.75” Long 4

1/2” Gr. 8 Washer 20

R-990KIT-375 [ 1/2” UNC Gr. 8 Nylon Insert Lock Nut 10
3/4” UNC Gr. 8 Bolt x 5.5” Long 4

3/4” Gr. 8 Washer 8

3/4” UNC Gr. 8 Nylon Insert Lock Nut 4

3/4” UNC Gr. 8 Bolt x 3.50” Long 4

3/4” UNC Gr. 8 Bolt x 4.50” Long 4

3/4” UNC Gr. 8 Bolt x 5.50” Long 4

R-990KIT-304 3725 UNC Gr. 8 Bolt x 6.50” Long 4
3/4” UNC Gr. 8 Washer 8

3/4” UNC Gr. 8 Nylon Insert Locknut 4

1. Remove the original spare tire, spare tire heat shield and spare tire carrier from under the
vehicle’s cargo box if so equipped. The original spare tire will not be re-installed.

2. Remove the rear bumper. Retain all fasteners for re-installation.

3. Remove the inner four bolts securing the tow hitch to the vehicle frame (2 per side).
These bolts will not be reused.

4. Remove the two nuts from the inside of each tow hitch mounting bracket (2 per bracket).
These nuts will not be reused.

5. Modify the tow hitch mounting brackets as shown. (Figure 1)
6. Install the rear mounting bracket as shown using the supplied 3/4” and 1/2” hardware and
support bracket as shown. Ensure the mounting bracket is flush with the outside and bot-

tom surface of the frame rail. (Figure 2)

7. Tighten, but do not torque fasteners at this time.

G&B Specialties Inc. 535 West 3 Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-2-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29XRDR0O01C REV D

8. Using the holes in the rear mounting bracket as a guide, drill two 17/32” diameter holes
thru the inside and outside frame rail. (Figure 2)

9. Complete the installation of the rear mounting bracket using the supplied 1/2” hardware
and support bracket. (Figure 2)

10. Torque the 1/2" fasteners to 100 ft-lb dry and the 3/4" fasteners to 175 ft-lb dry. Do not
over torque.

Note:
The 1/2” hardware used to attach the rear mounting bracket to the frame is to be torqued
to a maximum of 50 ft-lb dry. Do not over torque or damage to the frame may occur.

11. Repeat steps 6 thru 10 for opposite side of vehicle.

G&B Specialties Inc. 535 West 3 Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-3-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29XRDR0O01C REV D

CUT FLUSH WITH BOTTOM OF FRAME

-

S .

£ .

g - an

8 = /

(4] )

g ) O

¢ N

i & g —J

3 | N 88
o i N \ e
2 J;\L / i
=T - - -
o L

L

i _ _

o

(=]

MODIFY INSIDE AND OUTSIDE OF FLANGE AS SHOWN —*

Figure 1 (3500)

G&B Specialties Inc. 535 West 3 Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-4-



110 SMY OL

._o«__Hmr_ DL00E0YKETNA (B LIZE/B0| 0T oommm_.xmmzx . s

sZEnn e | g KZER £y

11 ONILNNOW
aM .61
+510¢ 00SE VY

SH10°58 "IHITEM "XO¥ddV ‘9
FIDIHIA OL INNOW OL 1T ¥Od TYAQWIY IHINDIY

TIM NOLLYDOT SIHL 1V (¥ ALO) SLAN W30 'S
JF1DIHIAA OL INNOW OL 1T Hod

T

o3

SEe]

ONIINLIOVANNYIN - ONIHT Q31IA0W 38 1SNIW 13X40%HE INNOW HOLIH dv3d ‘¥

1RES-Z5L (0.0 W¥< 'L OES-TEL [DLS] VINVATASNNSD “H0iMu3E

(&) oni saiLTwioads 8 3

HINOYHL 55Vd 01 3dVMAdVH 404 a3 1114a
38 1SN NOLLVDO1 3.1VIIANI 1V ST10H /T

.

805 | 6LWTTED
TNddav | A8 3Lva

Q3SVIETEd ¥ NOISIASH| ¥
SIONYHD 40 NOILSIH053a N3y

gas|dr |dinr

i

@ Wabtec Components LLC.
G&B Specialties, Inc.

MIO-M29XRDR0O01C REV D

N

(o1 )
= s/ ©)

= ./T/

53dIs H108
dALl + 310N

S/E-1THO66-Y 434 IUVMAEVYH  °

€

a3001dX3 NMOHS 30IS ¥3ATHA ATNO °E
T

*5310N

6) S30IS HLOY
dAL £ 310N
—
L

3 8749 ONN #/E| LON ADOTAN | bL

01 LNN J0TAN 8749 INN Z/T| 1NN ¥DOTAN [ ET

I 849 'V AL /2| MIHSYM 4 | ZT |
rd MO 'V 3dAL ,2/I| ¥3IHSYM d | 1T -

I 8749 '91,2/T S "INN F/E S'O'H'H o1

I 849 97 ,4/E ¥ ONN ,Z/T| SOHH 6

¥T 249 91,5/E 1T ONN ,Z/T| SOHH 2

I SHY 'QUVMH0 “1¥8 180ddNS ¥3NNI|  ¥09Z1E-d L

T SHT 'QVMYEOS "1D¥g 1¥0d4dNS ¥3NNI|  109ZTE-d )

T S5Vd INIWOT3M 1390V .1, +610C Wvd| dogzied S S3dIS H108 |

T IATHA LNFWATIM 130vd 1, +610C WvH| Q0STIE-d v ALLSAInN

I M 6¥T +6107 WV "Diug D1 ¥v3H S5vd| 849SZIEY €

I 8/ ,6FT +6T0Z Wvd ' 1D¥d 91IW ¥vTd 3ATMA| ga9sziey z

T JWYHA HvTd +6T0Z GM 66T 'D0SE WY T 43 1
A0 NOLLJTWOS3a UIAWNN Ldvd |WaLT

1ST7 SLuvd

Figure 2 (RAM 3500, 149” Wheelbase)

G&B Specialties Inc. 535 West 3 Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

www.rafna.com

.
)

US Field Service: 570-441-6988; CAN Field Service 570-854-0482



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29XRDR0O01C REV D

O+

zlo EE«
gmg h¥a

~ i 2 mao) €
o bilole=2Z| §
ng-E:::u,_m
< 8gls @b o
EEomeEE e
R M
m&tg D%g
h%.& =3
— g =
LEs 5
O inx g
w o=\ 2
0 o= [
[ORH (0] s
S2|= 2
m B2 &
o ) &
ZE|= o
Q|0 5
i o &
UlA R o

m
[m]
wl
o
P =
=
o
=
]

L= OIRIIHD 3D
*
z
(=]
i
[=]
=
o
o
B
e
:|III
=|5
wlz
/g
&|@
[=]
(o]
w
Q
4]
Em
5|
z|#
8“:
=
z|5
[
[ =
W |
o)
ﬁ
|«
=
w
o
'S
&
[opE
oo
P
gs
Q
mF
=
3
]
w
=
=
(=)
]
=
w
o
Zu
]
e
TEEg
|:§>5
sEo=
o
LD
.z:,%,:
LOBE
mizﬁ
HUP=
Ef= :
%
EIEO
o
2Eal
'h'duJEn_
HTera
e
o .
= o™ L]

Figure 3 (RAM 3500, 149” Wheelbase)

G&B Specialties Inc. 535 West 3 Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-6-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29XRDR0O01C REV D

OPERATION, SERVICE AND PARTS OF R-290 REAR MOUNTING KIT

2019 - PRESENT RAM 3500 4x2/4x4
CREW CAB 149” WB SHORT BED

OPERATION SAFETY PRECAUTIONS

If any installation problems are encountered, please call G&B Specialties for

technical assistance before continuing with the installation process.

AN

CAUTION
WARNING

Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.

Read and understand this manual completely before attempting operation of
the railgear equipped vehicle.

Operating instructions provided below only address the RAFNA railgear equip-
ment. Applicable railway company procedures and policies must be adhered to.

Railway company rules governing rail travel must be observed at all times.

Before performing any work under the vehicle or railgear, ensure the engine is
turned off and the parking brake is set.

Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross Ax-
le Weight Rating Front or Rear (GAWR), or the wheel or tire load ratings are
exceeded.

G&B Specialties Inc. 535 West 3 Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-7-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29XRDR0O01C REV D

[OPERATION AND SERVICE OF REAR MOUNTING KIT

With the rear mounting kit installed on this vehicle, it may be operated as normal.
Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross Axle Weight Rat-
ing Front or Rear (GAWR), or the wheel or tire load ratings are exceeded.

The rear mounting kit must be serviced regularly to avoid damage to the equipment. Table 2
below provides the Recommended Service Schedule and Table 3 provides Standard Fastener

Torque Values.

Table 2: Recommended Service Schedule

Service Required

rail use
Daily

road and/or

Initial 100 km
(62 Miles) of

Weekly

Monthly

Inspect rear mounting kit fasteners (re-torque if required)

<\

<\

Table 3: Standard Fastener Torque Values

Fastener Size

Fastener Torque Value (ft-lbs) Dry

1” UNC Gr. 8 Fasteners 250
34” UNC Gr. 8 Fasteners 175
5/¢” UNC Gr. 8 Fasteners 150
11" UNC Gr. 8 Fasteners 100
3/¢” UNC Gr. 8 Fasteners 40
¥ UNC Gr. 8 Fasteners 12

G&B Specialties Inc. 535 West 3 Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-8-




@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29XRDR0O01C REV D

[RAILGEAR SHIM RECOMMENDATIONS ]

When determining the amount of shim needed for proper mounting heights, the following
recommendations should be followed. Any questions outside of what is covered, please
contact Rafna’s service manager for all other inquiries.

¢ Shim should not exceed a combination of 6”.

¢ Any shim amount over 3” should have the “floating shims” tacked together as well as
the upper and lower shim tacked to the mounting bracket and railgear as shown
below.

o All welds should be painted when finished to prevent rusting.

i

FRONT AND
BACK

/ MOUNTING BRACKET

SHIM AMOUNT NOT
TO EXCEED &"

[
| I
L —
RATLGEAR SHIM

RAILGEAR UPPER g l //,:

CROSS FRAME

|

Hn

G&B Specialties Inc. 535 West 3 Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-9



